
 
 
 
 
 
 
 
 

Cover Interposer Tray CI4020 (D712) 



 
 

Cover Interposer Tray CI4020 (D712) 
 

PARTS CATALOG 
 

This catalog gives the numbers and names of parts on this machine. 
 

 
 

1 Exterior ･････ 2P

2 Original Feed Section 1 ･････ 4P

3 Original Feed Section 2 ･････ 6P

4 Original Feed Section 3 ･････ 8P

5 Original Feed Section 4 ･････ 10P

6 Original Feed Section 5 ･････ 12P

7 Original Transfer Section 1 ･････ 14P

8 Original Transfer Section 2 ･････ 16P

9 Frame Section <Original Feed> ･････ 18P

10 Drive / Electrical Section ･････ 20P

11 Drive / Electrical Section <Transport> ･････ 22P

12 Exterior <Transport> ･････ 24P

13 Frame Section <Transport> ･････ 26P

14 Decal and Document ･････ 28P

Parts Index ･････ 31P  
 
 
 
 
 
 

 

May 17, 2013



 

2

108

104 4

104

3

102

2
104

104
1

9

112

112

8

7

6

103
22

105

12

13

105

24

25

26

109

17
18

19
103

5

103

15

20

15

5
103

10

111

11

110

16

23

21

106 107 108 109101

108

14

 

1. Exterior <Original Feed> (D712) 



 

3

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D5181291 COVER:PAPER FEED:REAR 1 101 04514008N TAPPING SCREW:4X8

2 D5181292 COVER:PAPER FEED:MIDDLE REAR:UPPER 1 102 04504006N TAPPING SCREW:4X6

3 D5181320 COVER:PAPER FEED:UPPER RIGHT 1 103 04523006N BINDING SELF-TAPPING SCREW:3X6

4 D7121397 DECAL:ORIGINAL:PAPER JAM 1 104 04514006N TAPPING SCREW - 4X6

5 B8351289 COVER HINGE - FRONT UPPER 2 105 04513006N TAPPING SCREW - 3X6

6 B8351283 INNER COVER - PAPER FEED 1 106 04514014N TAPPING SCREW:M4X14

7 B8351393 DECAL - KNOB UPPER 1 107 04543008Q TAPPING SCREW:3X8

8 B8351394 DECAL - KNOB LOWER 1 108 04544008Q TAPPING SCREW - M4X8

9 AG070514 MAGNET CATCH 1 109 04543006Q TAPPING SCREW - M3X6

10 D7121273 COVER:UPPER REAR:AUXILIARY 1 110 04514012N TAPPING SCREW:4X12

11 B8351274 COVER BRACKET - UPPER REAR 1 111 04504008N TAPPING SCREW - M4X8

12 B8351188 GUIDE PLATE - UPPER 1 112 04544006Q TAPPING SCREW:4X6

13 B8307511 CONNECTING GUIDE PLATE - LOWER 1

14 D5181280 COVER:PAPER FEED:FRONT UPPER:ASS'Y 1

15 B8351287 HINGE SHAFT 2

16 B7067531 CUSHION:SPACER 1

17 B3021163 GROUNDING PLATE 1

18 B8351058 GROUND PLATE BRACKET 1

19 B0241264 MAGNET CATCH 1

20 D5181282 COVER:PAPER FEED:FRONT UPPER 1

21 D5181276 COVER:PAPER FEED:FRONT LOWER 1

22 B8351288 COVER HINGE - FRONT LOWER 2

23 AA143575 FLAT SCREW:KNOB SCREW:M4X10 1

24 B8351191 COUPLING BRACKET - REAR 1

25 B8351195 COUPLING BRACKET - FRONT 1

26 B1321226 HOLDER:STAND 4

1. Exterior <Original Feed> (D712)

 



 

4

3

1

105 103

4

4

5113

113
106

7

9

9

27

102

26

102

103
13

16
109

15
17

108111

110

10

8
112

28

11

6

102

18

22

14

103

102
25

102
102

102

24

23
113

102

102

19

20
21

107

101

2

12

242nd11

104

 

2. Original Feed Section 1 (D712) 



 

5

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D7125322 HARNESS:TRAY:ASS'Y 2 101 04544008Q TAPPING SCREW - M4X8

2 AX040275 DC MOTOR:RISING TRAY:ASS'Y:1.007W:BRUSH 2 102 04544006Q TAPPING SCREW:4X6

3 D5181294 COVER:PAPER FEED:MIDDLE REAR:LOWER 1 103 04504006N TAPPING SCREW:4X6

4 AW020198 PHOTOINTERRUPTOR:LG2A14NL1 4 104 07074020N BUSHING:DIA4X2

5 B8352522 BRACKET:LIFT MOTOR 2 105 11050723 CLAMPS:WES-0507

6 B8352670 PRESS RISE SHAFT 2 106 11050761 CLAMP:LWS-0511A

7 D5181266 COVER:TRAY:REAR 2 107 04534006N BINDING SELF TAPPING SCREW:4X6

8 AA143812 SCREW - SCALE 2 108 04534008N BINDING SELF TAPPING SCREW:4X8

9 A2322987 ROLLER - PAPER TRAY 4 109 07200060E RETAINING RING - M6

10 B8332657 REGISTRATION CONTROL PLATE 2 110 11050724 CLAMPS:WES-1210

11 B8332653 COMPRESSION SPRING 4 111 03540140N SCREW M4X14

12 B8352668 TRAY BRACKET - REAR 2 112 11050758 CLAMP:LWSM-0306A

13 D5182686 RAIL:PAPER TRAY:AUXILIARY:REAR 2 113 04514006N TAPPING SCREW - 4X6

14 D5182687 RAIL:PAPER TRAY:AUXILIARY:FRONT 2

15 B5122668 LEVER:RISE:TRAY BOTTOM PLATE 2

16 AA082104 BUSHING - 8X12X7 2

17 AA082101 BUSHING - 6X10X6 2

18 B8352661 BASE:TRAY:PEEN 2

19 B3011155 SEPARATION SUPPORT PAD 2

20 B8352654 HOLDER:SEPARATION PAD:AUXILIARY 2

21 B8352653 GUIDE PLATE:PAPER TRAY 2

22 D5182660 BRACKET:TRAY:FRONT:PEEN 2

23 D5181264 COVER:TRAY:FRONT 2

24 D7121395 DECAL:TRAY:DISPLAY:1 1

D7121396 DECAL:TRAY:DISPLAY:2 1

25 B8352657 TRAY STUD - LOWER 2

26 D5182662 TRAY:LOWER 2

27 B8352637 PAPER TRAY:AUXILIARY 2

28 54472681 SNAP RING 2

2. Original Feed Section 1 (D712)

 
 



 

6

102
13

12

1

101

18

17

102

16
15

102

102

102 14

11

102

10

3

2

5

4

102 102

7
8

9

6

103

19 <1st,2nd>

 

3. Original Feed Section 2 (D712) 



 

7

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D5182690 SIDE FENCE:REAR:ASS'Y 2 101 11050758 CLAMP:LWSM-0306A

2 D5182676 TRAY BOTTOM PLATE 2 102 04523006N BINDING SELF-TAPPING SCREW:3X6

3 A4212543 FRICTION PAD 2 103 04514006N TAPPING SCREW - 4X6

4 B8352679 GROUND PLATE 2

5 B8332697 SUPPORTING PLATE 2

6 D5182683 SIDE FENCE:FRONT 2

7 D5182696 LEVER:STOPPER:FRONT 2

8 B8352693 STOPPER SPRING PLATE - FRONT 2

9 B5112674 DECAL:DISPLAY:PAPER VOLUME 2

10 D5172692 RACK:MANUAL FEED 2

11 G0113305 GEAR - 16Z 2

12 D5172691 RACK:MANUAL FEED:REAR:ASS'Y 2

13 B8351930 TENSION SPRING:SIDE FENCE:REAR 2

14 B8332698 SUPPORTING PLATE 2

15 B8352678 PAPER FEED SENSOR BRACKET 2

16 AW010129 PHOTO REFLECTION SENSOR 2

17 D7125130 PRINTED CIRCUIT BOARD:PAPER SIZE SENSOR:ASS'Y 2

18 B8332679 HARNESS CLAMP 2

19 D7125332 HARNESS:EARTH:ASS'Y 2

3. Original Feed Section 2 (D712)

 
 



 

8

105
43

2

1

11

12

13

104

102
14

14

16

17

17

18

19

15
20

14
21

103
14

22

23

24
102

25
26

27
101

5
6

7

8

9

10

6 5

 

4. Original Feed Section 3 (D712) 



 

9

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D5182751 BRACKET:PICKUP ROLLER:PRESS FIT 2 101 07200040E RETAINING RING - M4

2 AA043335 TIMING BELT:40S2M148 2 102 07200060E RETAINING RING - M6

3 A8062151 TIMING PULLEY - T19/Z23 S2M/M0.6 2 103 06320120G PARALLEL PIN - 2X12

4 A8062271 GEAR - Z18 2 104 04523006N BINDING SELF-TAPPING SCREW:3X6

5 54472681 SNAP RING 4 105 07200030E RETAINING RING - M3

6 50530447 BUSHING - 6MM 4

7 B4772226 PICKUP ROLLER:COUPLING 2

8 B4772225 PICK-UP ROLLER 2

9 AA132171 SPACER - 6X20X1 2

10 A8062153 TIMING PULLEY - T27 S2M 2

11 B8352756 PICKUP ROLLER LEVER 2

12 B8352777 JOINT 2

13 B8352757 ENTRANCE GUIDE PLATE - INNER BACK 2

14 A6281225 BUSHING - 8MM 8

15 A8061295 FEED BELT 2

16 A8061292 FEED BELT BRACKET 2

17 A8064261 SPRING BELT GUIDE ROLLER 4

18 A8061298 TRANSPORT BELT ROLLER SHAFT 2

19 A8061294 FEED BELT DRIVEN ROLLER 2

20 A8061293 FEED BELT DRIVE ROLLER 2

21 B4702212 DRAIVE GEAR - PICK-UP 2

22 D5182760 GUIDE PLATE:ENTRANCE:FRONT 2

23 B8352776 BELT SHAFT 2

24 AA132013 SPACER 2

25 AA063435 COMPRESSION SPRING:PAPER FEED:JOINT 2

26 A4181158 SPACER - M6.5X1 2

27 B3011286 BUSHING - 6X10X6 2

4. Original Feed Section 3 (D712)

 
 

Ed
Sticky Note
No 17
PCIL: February 2015



 

10

105

14

105
104

13

12
11

101

102

2

102

101
3

6

7

101

101

1

2

4

5

101

101

8

104
105

101

9

103

101

103

107
15

108105

105

104

17
104

16

106
107

105
18

19

103

10

102

2nd

2nd

2nd

109

 

5. Original Feed Section 4 (D712) 



 

11

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 B8352727 PAPER FEED SENSOR BRACKET 2 101 04514006N TAPPING SCREW - 4X6

2 AW020198 PHOTOINTERRUPTOR:LG2A14NL1 4 102 11050758 CLAMP:LWSM-0306A

3 D5182725 BRACKET:SENSOR:MIDDLE:2 1 103 04544006Q TAPPING SCREW:4X6

4 D7125323 HARNESS:PAPER FEED UNIT:ASS'Y 2 104 07413708 BALL BEARING - 8X12X3.5MM

5 B8352738 GUIDE PLATE - FRONT LEFT 2 105 07200060E RETAINING RING - M6

6 AW010151 PHOTO REFIECTION SENSOR:PS122TL1-A 1 106 07200040E RETAINING RING - M4

7 D7125325 HARNESS:TRANSPORT SENSOR:NO.1:ASS'Y 1 107 07413506 BALL BEARING - 6X12X4 MM

8 D5182798 TRANSPORT ROLLER:PAPER FEED:VERTICAL TRANSPORT 1 108 04533006N TAPPING SCREW - M3X6

9 B8320067 KNOB - MISFEED REMOVAL 2 109 06320120G PARALLEL PIN - 2X12

10 B8352588 PAPER FEED SENSOR BRACKET 2

11 B8352786 SHAFT:CAM:PICKUP ROLLER 2

12 B8352790 GEAR - 14Z 2

13 B8352977 TIMING BELT - B40S2M150 1

14 B2346507 TIMING PULLEY - 25T 1

15 B8352783 PICKUP ROLLER CAM 2

16 B8352778 SHAFT - PAPER FEED DRIVE 2

17 B4703134 GEAR - 23Z 2

18 B8352794 GEAR - 23Z 2

19 B8352793 GEAR - 20Z 2

5. Original Feed Section 4 (D712)

 

Ed
Sticky Note
Item 15
PCIL: December 2013



 

12

2

101

101

101

1

101
108

21

4

105

104

3

103

104

102

5
102 107

106

107
102

18

17
16

15

106

19

20

104 104
105

101

10114

108

104

106

10412

12

13

19
10

11

11

106

9

8

6
7

2nd

 

6. Original Feed Section 5 (D712) 



 

13

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 B8352794 GEAR - 23Z 2 101 07200060E RETAINING RING - M6

2 B2346507 TIMING PULLEY - 25T 1 102 07200040E RETAINING RING - M4

3 B8352791 GEAR - 14Z 2 103 11050723 CLAMPS:WES-0507

4 B8352792 GEAR - 20Z 2 104 04514006N TAPPING SCREW - 4X6

5 B8352795 GEAR - 31Z 2 105 04504008N TAPPING SCREW - M4X8

6 B8352743 COVER - REVERSE ROLLER 2 106 11050758 CLAMP:LWSM-0306A

7 B8352747 GUIDE PLATE:PAPER FEED UNIT:LOWER 2 107 07413506 BALL BEARING - 6X12X4 MM

8 D5182799 TRANSPORT ROLLER:PULL OUT 2 108 07413708 BALL BEARING - 8X12X3.5MM

9 B8352732 GUIDE PLATE - UPPER 2

10 D3553803 TRANSPORT ROLLER:DRIVEN 2

11 AA084059 BALL BEARING HOLDER 4

12 B8332565 COMPRESSION SPRING 4

13 D5182735 BRACKET:SENSOR:PULL OUT 2

14 AB011478 GEAR - 18Z 2

15 B8352745 REVERSE ROLLER SHAFT 2

16 A2946700 TORQUE LIMITER - 53MNXM 2

17 A8592241 REVERSE ROLLER 2

18 54472681 SNAP RING 2

19 AW010151 PHOTO REFIECTION SENSOR:PS122TL1-A 2

20 B8352739 BRACKET:SENSOR:PAPER FEED 2

21 A0012582 SPACER - 8X10X1.6MM 2

6. Original Feed Section 5 (D712)

 
 



 

14

14

14

14

106

3
5

5

4

6

12
104

8

9

10

11

1
2

102

102

102

104

104

103

103

103
107

104

104

103

103

103

102

102

102

7

108

22

19

19

105

105

105
101

101

101

101

101

16

16

16

18
17

15

15

15

13

 

7. Original Transfer Section 1 (D712) 



 

15

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 AA060901 SPRING 1 101 04514006N TAPPING SCREW - 4X6

2 B8353958 MAGNET CATCH HOLDER 1 102 07200060E RETAINING RING - M6

3 B8353951 GUIDE PLATE - RIGHT LOWER 1 103 07413708 BALL BEARING - 8X12X3.5MM

4 AF022147 DRIVEN ROLLER 2 104 04544008Q TAPPING SCREW - M4X8

5 A6972187 PRESSURE SPRING - 14.1MM 4 105 11050758 CLAMP:LWSM-0306A

6 B8353932 RELEASE LEVER 1 106 08050089 RETAINING RING - M4

7 B8353935 SLIDER:RELEASE:BUTTON 1 107 04514008N TAPPING SCREW:4X8

8 AA143560 STEPPED SCREW - M4 3 108 04533006N TAPPING SCREW - M3X6

9 AA063203 COMPRESSION SPRING 1

10 B8353936 BUTTON:RELEASE:GUIDE PLATE 1

11 B8351391 DECAL - GRIP VERTICAL TRANSPORT 1

12 B8353937 OPEN AND CLOSE LEVER HANDLE 1

13 D7123956 GUIDE PLATE:VERTICAL TRANSPORT:LEFT LOWER 1

14 D7123979 TRANSPORT ROLLER:HORIZONTAL TRANSPORT:DRIVE 3

15 AW010151 PHOTO REFIECTION SENSOR:PS122TL1-A 3

16 D5183947 BRACKET:SENSOR:TRANSPORT 3

17 D7125315 HARNESS:SENSOR:TRANSPORT SUB-UNIT:ASS'Y 1

18 D7125314 HARNESS:PAPER FEED SENSOR:ASS'Y 1

19 A3562748 SPACER - 0.5MM 2

7. Original Transfer Section 1 (D712)

 

Ed
Sticky Note
No 5
PCIL: November 2014



 

16

108
101

103

104

103

103
105

106

101

107
107

7

8

8

103
9

10

12

14

11

13

15

6

5

4

104

16

103

103

103

104

105

106

21

21

17

19

103 18

20
109

110

22

22

23

24

3

102

102

2111

1

 

8. Original Transfer Section 2 (D712) 



 

17

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D7125316 HARNESS:ENTRANCE SENSOR:ASS'Y 1 101 11050761 CLAMP:LWS-0511A

2 D5183947 BRACKET:SENSOR:TRANSPORT 1 102 04514006N TAPPING SCREW - 4X6

3 AW010151 PHOTO REFIECTION SENSOR:PS122TL1-A 1 103 04544008Q TAPPING SCREW - M4X8

4 D5183941 GUIDE PLATE:HORIZONTAL TRANSPORT:ENTRANCE 1 104 04514008N TAPPING SCREW:4X8

5 D7123979 TRANSPORT ROLLER:HORIZONTAL TRANSPORT:DRIVE 1 105 07413708 BALL BEARING - 8X12X3.5MM

6 D5183981 GUIDE PLATE:HORIZONTAL:OPEN AND CLOSE 1 106 07200060E RETAINING RING - M6

7 AF022147 DRIVEN ROLLER 2 107 08050089 RETAINING RING - M4

8 A6972187 PRESSURE SPRING - 14.1MM 4 108 11050764 CLAMP:LWS-1316A

9 B8353932 RELEASE LEVER 1 109 12042382 INTERLOCK SWITCH - FAIL-CA22

10 B8353937 OPEN AND CLOSE LEVER HANDLE 1 110 04533006N TAPPING SCREW - M3X6

11 B8353935 SLIDER:RELEASE:BUTTON 1 111 11050758 CLAMP:LWSM-0306A

12 B8351392 DECAL - GRIP HORIZONTAL TRANSPORT 1

13 AA063203 COMPRESSION SPRING 1

14 AA143560 STEPPED SCREW - M4 3

15 B8353936 BUTTON:RELEASE:GUIDE PLATE 1

16 B8353939 COVER - SAFETY SWITCH 1

17 B8351181 COUPLING LEVER 1

18 B8353996 SAFETY SWITCH BRACKET 1

19 D7125318 HARNESS:SAFETY SWITCH:ASS'Y 1

20 AG071012 MAGNET CATCH:ASS'Y 1

21 AA143790 SCREW:CONTACT POINT 2

22 A1931384 NYLON CLAMP 2

23 A3562748 SPACER - 0.5MM 1

24 D3551325 COVER:PUSH SWITCH 1

8. Original Transfer Section 2 (D712)

 
 

Ed
Sticky Note
No 8
PCIL: November 2014



 

18

101
8

20101
9

1

12

17

19

107

21
22

23

22
23

14

14

106

106

102

24

25
102

102

106

16

103

104

6
103

109

1

2

101

10

11

13
102

106 106

8

9

101
14

14

105

7

108

15
103

4

3 5

10

101

1

11

13

102

8

9

101
106

27

26

18 28

5

 

9. Frame Section <Original Feed> (D712) 



 

19

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 B8352773 UPPER COVER HOOK - REAR 3 101 04533006N TAPPING SCREW - M3X6

2 D5182763 COVER:PAPER FEED UNIT:UPPER 1 102 04504008N TAPPING SCREW - M4X8

3 D5182764 LEVER:COVER:UPPER PAPER FEED 1 103 04514006N TAPPING SCREW - 4X6

4 D5181398 DECAL:OPERATE:PAPER SET DIRECTION 1 104 04514008N TAPPING SCREW:4X8

5 AA061002 TENSION SPRING 2 105 04513014N TAPPING SCREW:3X14

6 D7122581 GUIDE:PAPER FEED UNIT:MIDDLE 1 106 04544006Q TAPPING SCREW:4X6

7 D7125327 HARNESS:VERTICAL TRANSPORT:ON OFF DETECTOR:SWITCH:ASS'Y 1 107 08050089 RETAINING RING - M4

8 B8352772 UPPER COVER HOOK - FRONT 3 108 12042466 MICRO SWITCH - V-16506-1C25

9 G5672565 GROUDING PLATE - VERTICAL TRANPORT 3 109 11050761 CLAMP:LWS-0511A

10 B8352771 SHAFT COVER - UPPER 2

11 B8352767 PLATE BRACKET - PAPER FEED ROLLER 2

12 C4172857 SPRING:COVER:GRIP 1

13 B8352766 PLATE - PAPER FEED ROLLER 2

14 B8352857 STUD BRACKET 4

15 B8352586 SWITCH BRACKET 1

16 G0601054 HOLDER:GUIDE PIN:PAPER FEED TABLE 1

17 B8352853 LEVER SHAFT 1

18 D5182748 COVER:PAPER FEED UNIT:LOWER 1

19 D5182855 LEVER:VERTICAL TRANSPORT 1

20 D5182856 COVER:VERTICAL TRANSPORT 1

21 D3553803 TRANSPORT ROLLER:DRIVEN 1

22 AA084059 BALL BEARING HOLDER 2

23 B8332565 COMPRESSION SPRING 2

24 B8352866 GUIDE PLATE 1

25 B8352868 GROUND PLATE - VERTICAL TRANSPORT 1

26 AH010009 RUBBER PAD - H5 3

27 B8352576 GUIDE:TRAY UNIT 2

28 D5182749 LEVER:COVER:LOWER PAPER FEED 1

9. Frame Section <Original Feed> (D712)

 
 



 

20

101

1

101
101

102

102

8

9

10

103

11

103

107

103

7

6

5

106

101

107

3

109

104

104

16

14

103

103

108

108

15105

12
13

18

17

111

103

103

20

21

111103

19
111

105
23

22

107

27
112

26

25

101

101

24

4

110

110

2

 

10. Drive / Electrical Section (D712) 



 

21

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 B8352577 GRIP:FRAME:PAPER FEED:REAR 1 101 04544006Q TAPPING SCREW:4X6

2 D7121298 SEAL:SHEET 2 102 04513006N TAPPING SCREW - 3X6

3 D7125311 HARNESS:24V:CONNECTING:ASS'Y 1 103 04514006N TAPPING SCREW - 4X6

4 D7125200 PCB:MOTOR CONTROL:ASS'Y 1 104 04514008N TAPPING SCREW:4X8

5 D7125328 HARNESS:MOTOR:NO.1:ASS'Y 1 105 07200060E RETAINING RING - M6

6 D7125329 HARNESS:MOTOR:NO.2:ASS'Y 1 106 11050192 LOCKING SUPPORT

7 D7125326 HARNESS:VERTICAL TRANSPORT:ON OFF DETECTOR:CONNECTING:ASS'Y 1 107 11050764 CLAMP:LWS-1316A

8 D7125312 HARNESS:MOTOR CONTROL:CONNECTING:ASS'Y 1 108 11050758 CLAMP:LWSM-0306A

9 D7125313 HARNESS:SENSOR:CONNECTING:ASS'Y 1 109 03140080N PHILIPS PAN HEAD SCREW - M4X8

10 D7125321 HARNESS:SENSOR:PAPER FEED SUB-UNIT:ASS'Y 1 110 04533006N TAPPING SCREW - M3X6

11 B8352598 HARNESS HOLDER 1 111 03603006N SCREW - M3X6

12 B8352820 GEAR - 25Z/37T 2 112 07200040E RETAINING RING - M4

13 B8352889 TIMING BELT - B60S2M144 2

14 B8352816 STEPPER MOTOR BRACKET 2

15 AA161122 MOTOR CUSHION 2

16 AX040276 STEPPER MOTOR:MM56:TRANSPORT 2

17 AX040279 STEPPER MOTOR:PAPER TRANSPORT MD:MM42 2

18 B7895990 MOTOR CUSHION 2

19 B8352810 BRACKET:MOTOR:PULL OUT:PEEN 2

20 B8352591 PAPER FEED SENSOR BRACKET 2

21 AW020198 PHOTOINTERRUPTOR:LG2A14NL1 2

22 B8352813 TIMING BELT - 60S2M90 2

23 B8352819 GEAR - 23Z/25T 2

24 AX040280 STEPPER MOTOR:DRIVE 2

25 B8352821 RISING UNIT BRACKET 2

26 B8352825 GEAR - 29Z/36T 2

27 B8352826 TIMING BELT - B60S2M110 2

10. Drive / Electrical Section (D712)

 
 

Ed
Sticky Note
Item 15
PCIL: June 2013



 

22

103

103

105

15

107

103

11

8
10

104

8

8

104

104

9

104

8

105

101

12
101

108

14
103

103

13

7

109

109

7

106

101

101
17

6

1

2

102

109

1093

4

4

102

109

102102

102
109

2

1

3

165

 

11. Drive / Electrical Section <Transport> (D712) 



 

23

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 AX040279 STEPPER MOTOR:PAPER TRANSPORT MD:MM42 2 101 04513006N TAPPING SCREW - 3X6

2 B7895990 MOTOR CUSHION 2 102 03603005N SCREW - M3X5

3 B8353972 STEPPER MOTOR BRACKET 2 103 04544006Q TAPPING SCREW:4X6

4 B8353968 TIMING BELT - B60S2M126 2 104 07200060E RETAINING RING - M6

5 D7125331 HARNESS:MAIN:SENSOR:ASS'Y 1 105 11050763 CLAMP:LWS-1211A

6 D7125100 PCB:MAIN CONTROL:ASS'Y 1 106 11050289 LOCKING SUPPORT-KGLS-12S

7 B8353974 BASE 2 107 11050724 CLAMPS:WES-1210

8 B2346507 TIMING PULLEY - 25T 5 108 11060289 BUSHING - SR-5N-1

9 B8353978 TIMING BELT - S2M222 1 109 04544008Q TAPPING SCREW - M4X8

10 AA043651 TIMING BELT - B60S2M264 1

11 B8353889 COUPLING BRACKET - REAR 1

12 D7125300 HARNESS:INTERFACE:MACHINE OR COPIER:ASS'Y 1

13 B8351082 STAY:REAR MIDDLE 1

14 D7125301 HARNESS:INTERFACE:REAR RART:ASS'Y 1

15 B8351084 STAY:REAR UPPER 1

16 D7125317 HARNESS:SAFETY SWITCH:CONNECTING:ASS'Y 1

17 D7125330 HARNESS:MAIN:MOTOR:ASS'Y 1

11. Drive / Electrical Section <Transport> (D712)

 
 

Ed
Sticky Note
No 6
PCIL: October 2014



 

24

101

101

102

102

2

4

5

1

3

103

103

7

6

19

2

101
10

102

102

12

9

102

104

104

8

4

102

101

16

13

15

14

101

5

104

20

105

101

101

101

21

21

23
22 101

106
24

107
11

105

18

17

105

18

17

 

12. Exterior <Transport> (D712) 



 

25

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D7121261 COVER:REAR UPPER 1 101 04514008N TAPPING SCREW:4X8

2 D7121258 COVER:FRONT LOWER 2 102 04544006Q TAPPING SCREW:4X6

3 D7121271 COVER:HORIZONTAL TRANSPORT:UPPER 1 103 04534008N BINDING SELF TAPPING SCREW:4X8

4 B8351068 STAY COVER - FRONT LOWER 2 104 04504008N TAPPING SCREW - M4X8

5 B8351072 STAY:COVER:FRONT MIDDLE 2 105 04544008Q TAPPING SCREW - M4X8

6 D7121251 COVER:FRONT UPPER 1 106 04543008Q TAPPING SCREW:3X8

7 B8351399 DECAL - PAPER JAM 1 107 04514010N TAPPING SCREW:4X10

8 B8351098 COVER HINGE - UPPER 1

9 B8321361 MAGNET CATCH 1

10 B8351254 FIX STAND - MAGNET CATCH 1

11 54462560 CUSHION - PAPER TRAY 1

12 B8351096 COVER HINGE - LOWER 1

13 AA143547 HEXAGONAL BOLT:M12X80 4

14 B8041035 CASTER:DIA50:400N 4

15 A5071096 PHILIPS SCREW - M5X6 16

16 B8351059 GROUND PLATE 1

17 B8351067 SLIDE STAY NUT 2

18 D3531092 CASTER:DIA25H33 2

19 54472681 SNAP RING 1

20 B8351278 CAP - UPPER COVER 1

21 B8351263 COVER:LEFT 2

22 B7004867 SCREW:CONTACT POINT:M3 1

23 B8351089 COUPLING BRACKET 1

24 G0241007 RUBBER FOOT - 23MM 1

12. Exterior <Transport> (D712)

 
 



 

26

102

101 101

1

101

101

102

104

104

103

103

103

103

103

103

103

103

101

101

101

101

4
103

103

2

3

5

101
6

104

7

104

104

104

8

104

10410

104

9

104
11

104

12

12

 

13. Frame Section <Transport> (D712) 



 

27

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 B8353885 CONNECTING STAY - UPPER 1 101 04514008N TAPPING SCREW:4X8

2 B8353898 CONNECTING GUIDE PLATE - RIGHT 1 102 04514006N TAPPING SCREW - 4X6

3 B8353897 CONNECTING GUIDE PLATE - LEFT 1 103 04544006Q TAPPING SCREW:4X6

4 B8351091 COUNTER PLATE 1 104 04544008Q TAPPING SCREW - M4X8

5 B8351256 INNER COVER 1

6 B8353992 INSTALL BRACKET - FRONT 1

7 B8351085 HORIZONTAL TRANSPORT UNIT STAY 2

8 D5183939 COVER:SAFETY SWITCH:CABLE 1

9 D5181202 COVER:LEFT INNER REAR:HARNESS 1

10 D5181203 COVER:REAR MIDDLE:HARNESS 1

11 D5181201 COVER:RIGHT REAR:HARNESS 1

12 B5121055 CUSHION:GUIDE PLATE 2

13. Frame Section <Transport> (D712)

 
 



 

28

2

3

4

5

61

7

8

9 10

 

14. Decal and Document (D712) 



 

29

Index

No.
Part No. Description

Q’ty Per

Assembly

Index

No.
Part No. Description

Q’ty Per

Assembly

1 D7121397 DECAL:ORIGINAL:PAPER JAM 1

2 B8351393 DECAL - KNOB UPPER 1

3 B8351394 DECAL - KNOB LOWER 1

4 D7121395 DECAL:TRAY:DISPLAY:1 1

5 D7121396 DECAL:TRAY:DISPLAY:2 1

6 B5112674 DECAL:DISPLAY:PAPER VOLUME 1

7 B8351391 DECAL - GRIP VERTICAL TRANSPORT 1

8 B8351392 DECAL - GRIP HORIZONTAL TRANSPORT 1

9 D5181398 DECAL:OPERATE:PAPER SET DIRECTION 1

10 B8351399 DECAL - PAPER JAM 1

14. Decal and Document (D712)

 
 



 

 

 

 

 

 

 

 

 

 

 

Parts Index 
 



 

31

Part No. Description Part No. Description

A0012582 SPACER - 8X10X1.6MM 13 - 21 AA132013 SPACER 9 - 24

A1931384 NYLON CLAMP 17 - 22 AA132171 SPACER - 6X20X1 9 - 9

A2322987 ROLLER - PAPER TRAY 5 - 9 AA143547 HEXAGONAL BOLT:M12X80 25 - 13

A2946700 TORQUE LIMITER - 53MNXM 13 - 16 AA143560 STEPPED SCREW - M4 15 - 8

A3562748 SPACER - 0.5MM 15 - 19 AA143560 STEPPED SCREW - M4 17 - 14

A3562748 SPACER - 0.5MM 17 - 23 AA143575 FLAT SCREW:KNOB SCREW:M4X10 3 - 23

A4181158 SPACER - M6.5X1 9 - 26 AA143790 SCREW:CONTACT POINT 17 - 21

A4212543 FRICTION PAD 7 - 3 AA143812 SCREW - SCALE 5 - 8

A5071096 PHILIPS SCREW - M5X6 25 - 15 AA161122 MOTOR CUSHION 21 - 15

A6281225 BUSHING - 8MM 9 - 14 AB011478 GEAR - 18Z 13 - 14

A6972187 PRESSURE SPRING - 14.1MM 15 - 5 AF022147 DRIVEN ROLLER 15 - 4

A6972187 PRESSURE SPRING - 14.1MM 17 - 8 AF022147 DRIVEN ROLLER 17 - 7

A8061292 FEED BELT BRACKET 9 - 16 AG070514 MAGNET CATCH 3 - 9

A8061293 FEED BELT DRIVE ROLLER 9 - 20 AG071012 MAGNET CATCH:ASS'Y 17 - 20

A8061294 FEED BELT DRIVEN ROLLER 9 - 19 AH010009 RUBBER PAD - H5 19 - 26

A8061295 FEED BELT 9 - 15 AW010129 PHOTO REFLECTION SENSOR 7 - 16

A8061298 TRANSPORT BELT ROLLER SHAFT 9 - 18 AW010151 PHOTO REFIECTION SENSOR:PS122TL1-A 17 - 3

A8062151 TIMING PULLEY - T19/Z23 S2M/M0.6 9 - 3 AW010151 PHOTO REFIECTION SENSOR:PS122TL1-A 11 - 6

A8062153 TIMING PULLEY - T27 S2M 9 - 10 AW010151 PHOTO REFIECTION SENSOR:PS122TL1-A 15 - 15

A8062271 GEAR - Z18 9 - 4 AW010151 PHOTO REFIECTION SENSOR:PS122TL1-A 13 - 19

A8064261 SPRING BELT GUIDE ROLLER 9 - 17 AW020198 PHOTOINTERRUPTOR:LG2A14NL1 11 - 2

A8592241 REVERSE ROLLER 13 - 17 AW020198 PHOTOINTERRUPTOR:LG2A14NL1 5 - 4

AA043335 TIMING BELT:40S2M148 9 - 2 AW020198 PHOTOINTERRUPTOR:LG2A14NL1 21 - 21

AA043651 TIMING BELT - B60S2M264 23 - 10 AX040275 DC MOTOR:RISING TRAY:ASS'Y:1.007W:BRUSH 5 - 2

AA060901 SPRING 15 - 1 AX040276 STEPPER MOTOR:MM56:TRANSPORT 21 - 16

AA061002 TENSION SPRING 19 - 5 AX040279 STEPPER MOTOR:PAPER TRANSPORT MD:MM42 23 - 1

AA063203 COMPRESSION SPRING 15 - 9 AX040279 STEPPER MOTOR:PAPER TRANSPORT MD:MM42 21 - 17

AA063203 COMPRESSION SPRING 17 - 13 AX040280 STEPPER MOTOR:DRIVE 21 - 24

AA063435 COMPRESSION SPRING:PAPER FEED:JOINT 9 - 25 B0241264 MAGNET CATCH 3 - 19

AA082101 BUSHING - 6X10X6 5 - 17 B1321226 HOLDER:STAND 3 - 26

AA082104 BUSHING - 8X12X7 5 - 16 B2346507 TIMING PULLEY - 25T 13 - 2

AA084059 BALL BEARING HOLDER 13 - 11 B2346507 TIMING PULLEY - 25T 23 - 8

AA084059 BALL BEARING HOLDER 19 - 22 B2346507 TIMING PULLEY - 25T 11 - 14

Parts Index
Page and

Index No.

Page and

Index No.

 



 

32

Part No. Description Part No. Description

B3011155 SEPARATION SUPPORT PAD 5 - 19 B8351085 HORIZONTAL TRANSPORT UNIT STAY 27 - 7

B3011286 BUSHING - 6X10X6 9 - 27 B8351089 COUPLING BRACKET 25 - 23

B3021163 GROUNDING PLATE 3 - 17 B8351091 COUNTER PLATE 27 - 4

B4702212 DRAIVE GEAR - PICK-UP 9 - 21 B8351096 COVER HINGE - LOWER 25 - 12

B4703134 GEAR - 23Z 11 - 17 B8351098 COVER HINGE - UPPER 25 - 8

B4772225 PICK-UP ROLLER 9 - 8 B8351181 COUPLING LEVER 17 - 17

B4772226 PICKUP ROLLER:COUPLING 9 - 7 B8351188 GUIDE PLATE - UPPER 3 - 12

B5112674 DECAL:DISPLAY:PAPER VOLUME 29 - 6 B8351191 COUPLING BRACKET - REAR 3 - 24

B5112674 DECAL:DISPLAY:PAPER VOLUME 7 - 9 B8351195 COUPLING BRACKET - FRONT 3 - 25

B5121055 CUSHION:GUIDE PLATE 27 - 12 B8351254 FIX STAND - MAGNET CATCH 25 - 10

B5122668 LEVER:RISE:TRAY BOTTOM PLATE 5 - 15 B8351256 INNER COVER 27 - 5

B7004867 SCREW:CONTACT POINT:M3 25 - 22 B8351263 COVER:LEFT 25 - 21

B7067531 CUSHION:SPACER 3 - 16 B8351274 COVER BRACKET - UPPER REAR 3 - 11

B7895990 MOTOR CUSHION 23 - 2 B8351278 CAP - UPPER COVER 25 - 20

B7895990 MOTOR CUSHION 21 - 18 B8351283 INNER COVER - PAPER FEED 3 - 6

B8041035 CASTER:DIA50:400N 25 - 14 B8351287 HINGE SHAFT 3 - 15

B8307511 CONNECTING GUIDE PLATE - LOWER 3 - 13 B8351288 COVER HINGE - FRONT LOWER 3 - 22

B8320067 KNOB - MISFEED REMOVAL 11 - 9 B8351289 COVER HINGE - FRONT UPPER 3 - 5

B8321361 MAGNET CATCH 25 - 9 B8351391 DECAL - GRIP VERTICAL TRANSPORT 29 - 7

B8332565 COMPRESSION SPRING 13 - 12 B8351391 DECAL - GRIP VERTICAL TRANSPORT 15 - 11

B8332565 COMPRESSION SPRING 19 - 23 B8351392 DECAL - GRIP HORIZONTAL TRANSPORT 29 - 8

B8332653 COMPRESSION SPRING 5 - 11 B8351392 DECAL - GRIP HORIZONTAL TRANSPORT 17 - 12

B8332657 REGISTRATION CONTROL PLATE 5 - 10 B8351393 DECAL - KNOB UPPER 29 - 2

B8332679 HARNESS CLAMP 7 - 18 B8351393 DECAL - KNOB UPPER 3 - 7

B8332697 SUPPORTING PLATE 7 - 5 B8351394 DECAL - KNOB LOWER 29 - 3

B8332698 SUPPORTING PLATE 7 - 14 B8351394 DECAL - KNOB LOWER 3 - 8

B8351058 GROUND PLATE BRACKET 3 - 18 B8351399 DECAL - PAPER JAM 25 - 7

B8351059 GROUND PLATE 25 - 16 B8351399 DECAL - PAPER JAM 29 - 10

B8351067 SLIDE STAY NUT 25 - 17 B8351930 TENSION SPRING:SIDE FENCE:REAR 7 - 13

B8351068 STAY COVER - FRONT LOWER 25 - 4 B8352522 BRACKET:LIFT MOTOR 5 - 5

B8351072 STAY:COVER:FRONT MIDDLE 25 - 5 B8352576 GUIDE:TRAY UNIT 19 - 27

B8351082 STAY:REAR MIDDLE 23 - 13 B8352577 GRIP:FRAME:PAPER FEED:REAR 21 - 1

B8351084 STAY:REAR UPPER 23 - 15 B8352586 SWITCH BRACKET 19 - 15

Page and

Index No.

Page and

Index No.

 



 

33

Part No. Description Part No. Description

B8352588 PAPER FEED SENSOR BRACKET 11 - 10 B8352791 GEAR - 14Z 13 - 3

B8352591 PAPER FEED SENSOR BRACKET 21 - 20 B8352792 GEAR - 20Z 13 - 4

B8352598 HARNESS HOLDER 21 - 11 B8352793 GEAR - 20Z 11 - 19

B8352637 PAPER TRAY:AUXILIARY 5 - 27 B8352794 GEAR - 23Z 13 - 1

B8352653 GUIDE PLATE:PAPER TRAY 5 - 21 B8352794 GEAR - 23Z 11 - 18

B8352654 HOLDER:SEPARATION PAD:AUXILIARY 5 - 20 B8352795 GEAR - 31Z 13 - 5

B8352657 TRAY STUD - LOWER 5 - 25 B8352810 BRACKET:MOTOR:PULL OUT:PEEN 21 - 19

B8352661 BASE:TRAY:PEEN 5 - 18 B8352813 TIMING BELT - 60S2M90 21 - 22

B8352668 TRAY BRACKET - REAR 5 - 12 B8352816 STEPPER MOTOR BRACKET 21 - 14

B8352670 PRESS RISE SHAFT 5 - 6 B8352819 GEAR - 23Z/25T 21 - 23

B8352678 PAPER FEED SENSOR BRACKET 7 - 15 B8352820 GEAR - 25Z/37T 21 - 12

B8352679 GROUND PLATE 7 - 4 B8352821 RISING UNIT BRACKET 21 - 25

B8352693 STOPPER SPRING PLATE - FRONT 7 - 8 B8352825 GEAR - 29Z/36T 21 - 26

B8352727 PAPER FEED SENSOR BRACKET 11 - 1 B8352826 TIMING BELT - B60S2M110 21 - 27

B8352732 GUIDE PLATE - UPPER 13 - 9 B8352853 LEVER SHAFT 19 - 17

B8352738 GUIDE PLATE - FRONT LEFT 11 - 5 B8352857 STUD BRACKET 19 - 14

B8352739 BRACKET:SENSOR:PAPER FEED 13 - 20 B8352866 GUIDE PLATE 19 - 24

B8352743 COVER - REVERSE ROLLER 13 - 6 B8352868 GROUND PLATE - VERTICAL TRANSPORT 19 - 25

B8352745 REVERSE ROLLER SHAFT 13 - 15 B8352889 TIMING BELT - B60S2M144 21 - 13

B8352747 GUIDE PLATE:PAPER FEED UNIT:LOWER 13 - 7 B8352977 TIMING BELT - B40S2M150 11 - 13

B8352756 PICKUP ROLLER LEVER 9 - 11 B8353885 CONNECTING STAY - UPPER 27 - 1

B8352757 ENTRANCE GUIDE PLATE - INNER BACK 9 - 13 B8353889 COUPLING BRACKET - REAR 23 - 11

B8352766 PLATE - PAPER FEED ROLLER 19 - 13 B8353897 CONNECTING GUIDE PLATE - LEFT 27 - 3

B8352767 PLATE BRACKET - PAPER FEED ROLLER 19 - 11 B8353898 CONNECTING GUIDE PLATE - RIGHT 27 - 2

B8352771 SHAFT COVER - UPPER 19 - 10 B8353932 RELEASE LEVER 15 - 6

B8352772 UPPER COVER HOOK - FRONT 19 - 8 B8353932 RELEASE LEVER 17 - 9

B8352773 UPPER COVER HOOK - REAR 19 - 1 B8353935 SLIDER:RELEASE:BUTTON 15 - 7

B8352776 BELT SHAFT 9 - 23 B8353935 SLIDER:RELEASE:BUTTON 17 - 11

B8352777 JOINT 9 - 12 B8353936 BUTTON:RELEASE:GUIDE PLATE 15 - 10

B8352778 SHAFT - PAPER FEED DRIVE 11 - 16 B8353936 BUTTON:RELEASE:GUIDE PLATE 17 - 15

B8352783 PICKUP ROLLER CAM 11 - 15 B8353937 OPEN AND CLOSE LEVER HANDLE 17 - 10

B8352786 SHAFT:CAM:PICKUP ROLLER 11 - 11 B8353937 OPEN AND CLOSE LEVER HANDLE 15 - 12

B8352790 GEAR - 14Z 11 - 12 B8353939 COVER - SAFETY SWITCH 17 - 16

Page and

Index No.

Page and

Index No.

 



 

34

Part No. Description Part No. Description

B8353951 GUIDE PLATE - RIGHT LOWER 15 - 3 D5182686 RAIL:PAPER TRAY:AUXILIARY:REAR 5 - 13

B8353958 MAGNET CATCH HOLDER 15 - 2 D5182687 RAIL:PAPER TRAY:AUXILIARY:FRONT 5 - 14

B8353968 TIMING BELT - B60S2M126 23 - 4 D5182690 SIDE FENCE:REAR:ASS'Y 7 - 1

B8353972 STEPPER MOTOR BRACKET 23 - 3 D5182696 LEVER:STOPPER:FRONT 7 - 7

B8353974 BASE 23 - 7 D5182725 BRACKET:SENSOR:MIDDLE:2 11 - 3

B8353978 TIMING BELT - S2M222 23 - 9 D5182735 BRACKET:SENSOR:PULL OUT 13 - 13

B8353992 INSTALL BRACKET - FRONT 27 - 6 D5182748 COVER:PAPER FEED UNIT:LOWER 19 - 18

B8353996 SAFETY SWITCH BRACKET 17 - 18 D5182749 LEVER:COVER:LOWER PAPER FEED 19 - 28

C4172857 SPRING:COVER:GRIP 19 - 12 D5182751 BRACKET:PICKUP ROLLER:PRESS FIT 9 - 1

D3531092 CASTER:DIA25H33 25 - 18 D5182760 GUIDE PLATE:ENTRANCE:FRONT 9 - 22

D3551325 COVER:PUSH SWITCH 17 - 24 D5182763 COVER:PAPER FEED UNIT:UPPER 19 - 2

D3553803 TRANSPORT ROLLER:DRIVEN 13 - 10 D5182764 LEVER:COVER:UPPER PAPER FEED 19 - 3

D3553803 TRANSPORT ROLLER:DRIVEN 19 - 21 D5182798 TRANSPORT ROLLER:PAPER FEED:VERTICAL TRANSPORT 11 - 8

D5172691 RACK:MANUAL FEED:REAR:ASS'Y 7 - 12 D5182799 TRANSPORT ROLLER:PULL OUT 13 - 8

D5172692 RACK:MANUAL FEED 7 - 10 D5182855 LEVER:VERTICAL TRANSPORT 19 - 19

D5181201 COVER:RIGHT REAR:HARNESS 27 - 11 D5182856 COVER:VERTICAL TRANSPORT 19 - 20

D5181202 COVER:LEFT INNER REAR:HARNESS 27 - 9 D5183939 COVER:SAFETY SWITCH:CABLE 27 - 8

D5181203 COVER:REAR MIDDLE:HARNESS 27 - 10 D5183941 GUIDE PLATE:HORIZONTAL TRANSPORT:ENTRANCE 17 - 4

D5181264 COVER:TRAY:FRONT 5 - 23 D5183947 BRACKET:SENSOR:TRANSPORT 17 - 2

D5181266 COVER:TRAY:REAR 5 - 7 D5183947 BRACKET:SENSOR:TRANSPORT 15 - 16

D5181276 COVER:PAPER FEED:FRONT LOWER 3 - 21 D5183981 GUIDE PLATE:HORIZONTAL:OPEN AND CLOSE 17 - 6

D5181280 COVER:PAPER FEED:FRONT UPPER:ASS'Y 3 - 14 D7121251 COVER:FRONT UPPER 25 - 6

D5181282 COVER:PAPER FEED:FRONT UPPER 3 - 20 D7121258 COVER:FRONT LOWER 25 - 2

D5181291 COVER:PAPER FEED:REAR 3 - 1 D7121261 COVER:REAR UPPER 25 - 1

D5181292 COVER:PAPER FEED:MIDDLE REAR:UPPER 3 - 2 D7121271 COVER:HORIZONTAL TRANSPORT:UPPER 25 - 3

D5181294 COVER:PAPER FEED:MIDDLE REAR:LOWER 5 - 3 D7121273 COVER:UPPER REAR:AUXILIARY 3 - 10

D5181320 COVER:PAPER FEED:UPPER RIGHT 3 - 3 D7121298 SEAL:SHEET 21 - 2

D5181398 DECAL:OPERATE:PAPER SET DIRECTION 19 - 4 D7121395 DECAL:TRAY:DISPLAY:1 29 - 4

D5181398 DECAL:OPERATE:PAPER SET DIRECTION 29 - 9 D7121395 DECAL:TRAY:DISPLAY:1 5 - 24

D5182660 BRACKET:TRAY:FRONT:PEEN 5 - 22 D7121396 DECAL:TRAY:DISPLAY:2 29 - 5

D5182662 TRAY:LOWER 5 - 26 D7121396 DECAL:TRAY:DISPLAY:2 5 - 24

D5182676 TRAY BOTTOM PLATE 7 - 2 D7121397 DECAL:ORIGINAL:PAPER JAM 29 - 1

D5182683 SIDE FENCE:FRONT 7 - 6 D7121397 DECAL:ORIGINAL:PAPER JAM 3 - 4

Page and

Index No.

Page and

Index No.

 



 

35

Part No. Description Part No. Description

D7122581 GUIDE:PAPER FEED UNIT:MIDDLE 19 - 6 03140080N PHILIPS PAN HEAD SCREW - M4X8 21 - 109

D7123956 GUIDE PLATE:VERTICAL TRANSPORT:LEFT LOWER 15 - 13 03540140N SCREW M4X14 5 - 111

D7123979 TRANSPORT ROLLER:HORIZONTAL TRANSPORT:DRIVE 17 - 5 03603005N SCREW - M3X5 23 - 102

D7123979 TRANSPORT ROLLER:HORIZONTAL TRANSPORT:DRIVE 15 - 14 03603006N SCREW - M3X6 21 - 111

D7125100 PCB:MAIN CONTROL:ASS'Y 23 - 6 04504006N TAPPING SCREW:4X6 3 - 102

D7125130 PRINTED CIRCUIT BOARD:PAPER SIZE SENSOR:ASS'Y 7 - 17 04504006N TAPPING SCREW:4X6 5 - 103

D7125200 PCB:MOTOR CONTROL:ASS'Y 21 - 4 04504008N TAPPING SCREW - M4X8 19 - 102

D7125300 HARNESS:INTERFACE:MACHINE OR COPIER:ASS'Y 23 - 12 04504008N TAPPING SCREW - M4X8 25 - 104

D7125301 HARNESS:INTERFACE:REAR RART:ASS'Y 23 - 14 04504008N TAPPING SCREW - M4X8 13 - 105

D7125311 HARNESS:24V:CONNECTING:ASS'Y 21 - 3 04504008N TAPPING SCREW - M4X8 3 - 111

D7125312 HARNESS:MOTOR CONTROL:CONNECTING:ASS'Y 21 - 8 04513006N TAPPING SCREW - 3X6 23 - 101

D7125313 HARNESS:SENSOR:CONNECTING:ASS'Y 21 - 9 04513006N TAPPING SCREW - 3X6 21 - 102

D7125314 HARNESS:PAPER FEED SENSOR:ASS'Y 15 - 18 04513006N TAPPING SCREW - 3X6 3 - 105

D7125315 HARNESS:SENSOR:TRANSPORT SUB-UNIT:ASS'Y 15 - 17 04513014N TAPPING SCREW:3X14 19 - 105

D7125316 HARNESS:ENTRANCE SENSOR:ASS'Y 17 - 1 04514006N TAPPING SCREW - 4X6 11 - 101

D7125317 HARNESS:SAFETY SWITCH:CONNECTING:ASS'Y 23 - 16 04514006N TAPPING SCREW - 4X6 15 - 101

D7125318 HARNESS:SAFETY SWITCH:ASS'Y 17 - 19 04514006N TAPPING SCREW - 4X6 17 - 102

D7125321 HARNESS:SENSOR:PAPER FEED SUB-UNIT:ASS'Y 21 - 10 04514006N TAPPING SCREW - 4X6 27 - 102

D7125322 HARNESS:TRAY:ASS'Y 5 - 1 04514006N TAPPING SCREW - 4X6 7 - 103

D7125323 HARNESS:PAPER FEED UNIT:ASS'Y 11 - 4 04514006N TAPPING SCREW - 4X6 19 - 103

D7125325 HARNESS:TRANSPORT SENSOR:NO.1:ASS'Y 11 - 7 04514006N TAPPING SCREW - 4X6 21 - 103

D7125326 HARNESS:VERTICAL TRANSPORT:ON OFF DETECTOR:CONNECTING:ASS'Y 21 - 7 04514006N TAPPING SCREW - 4X6 3 - 104

D7125327 HARNESS:VERTICAL TRANSPORT:ON OFF DETECTOR:SWITCH:ASS'Y 19 - 7 04514006N TAPPING SCREW - 4X6 13 - 104

D7125328 HARNESS:MOTOR:NO.1:ASS'Y 21 - 5 04514006N TAPPING SCREW - 4X6 5 - 113

D7125329 HARNESS:MOTOR:NO.2:ASS'Y 21 - 6 04514008N TAPPING SCREW:4X8 3 - 101

D7125330 HARNESS:MAIN:MOTOR:ASS'Y 23 - 17 04514008N TAPPING SCREW:4X8 25 - 101

D7125331 HARNESS:MAIN:SENSOR:ASS'Y 23 - 5 04514008N TAPPING SCREW:4X8 27 - 101

D7125332 HARNESS:EARTH:ASS'Y 7 - 19 04514008N TAPPING SCREW:4X8 17 - 104

G0113305 GEAR - 16Z 7 - 11 04514008N TAPPING SCREW:4X8 19 - 104

G0241007 RUBBER FOOT - 23MM 25 - 24 04514008N TAPPING SCREW:4X8 21 - 104

G0601054 HOLDER:GUIDE PIN:PAPER FEED TABLE 19 - 16 04514008N TAPPING SCREW:4X8 15 - 107

G5672565 GROUDING PLATE - VERTICAL TRANPORT 19 - 9 04514010N TAPPING SCREW:4X10 25 - 107

04514012N TAPPING SCREW:4X12 3 - 110

Page and

Index No.

Page and

Index No.

 



 

36

Part No. Description Part No. Description

04514014N TAPPING SCREW:M4X14 3 - 106 07200030E RETAINING RING - M3 9 - 105

04523006N BINDING SELF-TAPPING SCREW:3X6 7 - 102 07200040E RETAINING RING - M4 9 - 101

04523006N BINDING SELF-TAPPING SCREW:3X6 3 - 103 07200040E RETAINING RING - M4 13 - 102

04523006N BINDING SELF-TAPPING SCREW:3X6 9 - 104 07200040E RETAINING RING - M4 11 - 106

04533006N TAPPING SCREW - M3X6 19 - 101 07200040E RETAINING RING - M4 21 - 112

04533006N TAPPING SCREW - M3X6 11 - 108 07200060E RETAINING RING - M6 13 - 101

04533006N TAPPING SCREW - M3X6 15 - 108 07200060E RETAINING RING - M6 9 - 102

04533006N TAPPING SCREW - M3X6 17 - 110 07200060E RETAINING RING - M6 15 - 102

04533006N TAPPING SCREW - M3X6 21 - 110 07200060E RETAINING RING - M6 23 - 104

04534006N BINDING SELF TAPPING SCREW:4X6 5 - 107 07200060E RETAINING RING - M6 11 - 105

04534008N BINDING SELF TAPPING SCREW:4X8 25 - 103 07200060E RETAINING RING - M6 21 - 105

04534008N BINDING SELF TAPPING SCREW:4X8 5 - 108 07200060E RETAINING RING - M6 17 - 106

04543006Q TAPPING SCREW - M3X6 3 - 109 07200060E RETAINING RING - M6 5 - 109

04543008Q TAPPING SCREW:3X8 25 - 106 07413506 BALL BEARING - 6X12X4 MM 11 - 107

04543008Q TAPPING SCREW:3X8 3 - 107 07413506 BALL BEARING - 6X12X4 MM 13 - 107

04544006Q TAPPING SCREW:4X6 21 - 101 07413708 BALL BEARING - 8X12X3.5MM 15 - 103

04544006Q TAPPING SCREW:4X6 5 - 102 07413708 BALL BEARING - 8X12X3.5MM 11 - 104

04544006Q TAPPING SCREW:4X6 25 - 102 07413708 BALL BEARING - 8X12X3.5MM 17 - 105

04544006Q TAPPING SCREW:4X6 11 - 103 07413708 BALL BEARING - 8X12X3.5MM 13 - 108

04544006Q TAPPING SCREW:4X6 23 - 103 08050089 RETAINING RING - M4 15 - 106

04544006Q TAPPING SCREW:4X6 27 - 103 08050089 RETAINING RING - M4 17 - 107

04544006Q TAPPING SCREW:4X6 19 - 106 08050089 RETAINING RING - M4 19 - 107

04544006Q TAPPING SCREW:4X6 3 - 112 11050192 LOCKING SUPPORT 21 - 106

04544008Q TAPPING SCREW - M4X8 5 - 101 11050289 LOCKING SUPPORT-KGLS-12S 23 - 106

04544008Q TAPPING SCREW - M4X8 17 - 103 11050723 CLAMPS:WES-0507 13 - 103

04544008Q TAPPING SCREW - M4X8 15 - 104 11050723 CLAMPS:WES-0507 5 - 105

04544008Q TAPPING SCREW - M4X8 27 - 104 11050724 CLAMPS:WES-1210 23 - 107

04544008Q TAPPING SCREW - M4X8 25 - 105 11050724 CLAMPS:WES-1210 5 - 110

04544008Q TAPPING SCREW - M4X8 3 - 108 11050758 CLAMP:LWSM-0306A 7 - 101

04544008Q TAPPING SCREW - M4X8 23 - 109 11050758 CLAMP:LWSM-0306A 11 - 102

06320120G PARALLEL PIN - 2X12 9 - 103 11050758 CLAMP:LWSM-0306A 15 - 105

06320120G PARALLEL PIN - 2X12 11 - 109 11050758 CLAMP:LWSM-0306A 13 - 106

07074020N BUSHING:DIA4X2 5 - 104 11050758 CLAMP:LWSM-0306A 21 - 108

Page and

Index No.

Page and

Index No.

 



 

37

Part No. Description Part No. Description

11050758 CLAMP:LWSM-0306A 17 - 111

11050758 CLAMP:LWSM-0306A 5 - 112

11050761 CLAMP:LWS-0511A 17 - 101

11050761 CLAMP:LWS-0511A 5 - 106

11050761 CLAMP:LWS-0511A 19 - 109

11050763 CLAMP:LWS-1211A 23 - 105

11050764 CLAMP:LWS-1316A 21 - 107

11050764 CLAMP:LWS-1316A 17 - 108

11060289 BUSHING - SR-5N-1 23 - 108

12042382 INTERLOCK SWITCH - FAIL-CA22 17 - 109

12042466 MICRO SWITCH - V-16506-1C25 19 - 108

50530447 BUSHING - 6MM 9 - 6

54462560 CUSHION - PAPER TRAY 25 - 11

54472681 SNAP RING 9 - 5

54472681 SNAP RING 13 - 18

54472681 SNAP RING 25 - 19

54472681 SNAP RING 5 - 28

Page and

Index No.

Page and

Index No.

 


	1. Exterior <Original Feed> (D712)
	2. Original Feed Section 1 (D712)
	3. Original Feed Section 2 (D712)
	4. Original Feed Section 3 (D712)
	5. Original Feed Section 4 (D712)
	6. Original Feed Section 5 (D712)
	7. Original Transfer Section 1 (D712)
	8. Original Transfer Section 2 (D712)
	9. Frame Section <Original Feed> (D712)
	10. Drive / Electrical Section (D712)
	11. Drive / Electrical Section <Transport> (D712)
	12. Exterior <Transport> (D712)
	13. Frame Section <Transport> (D712)
	14. Decal and Document (D712)
	Parts Index

